
 

GROUP

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

PAGE:

MODEL:

DATE:

FD

4.1

 4
Released 01-2016

REF PART NO. DESCRIPTION QTY

1 11345 Lug, Hood Lift, Short Style.................. 2
23579 Lug, Hood Lift, Long Style .................. 2

2 11350 Spacer-Hood Shock ........................... 2
3 19043 Washer, Flat, 1/2” .............................. 2
4 19086 Washer, Flat, 5/8” .............................. 6
5 19148 Bolt, HHCS, 3/8”-16 X 3”, PF, GR8 .... 2
6 19154 Bolt, HHCS, 1/2”-13 X 3”, PF, GR8 .... 3
7 19209 Bolt, HHCS, 5/8”-11 X 5-1/2”, 

PF, GR8.............................................. 2
8 19272 Washer, Flat, 3/8”, SAE, HHS, PF...... 8
9 19331 Washer, Flat, 1/2”, ZP, SPL ................ 8

REF PART NO. DESCRIPTION QTY

10 19351 Nut, Lock, Top, 5/8”-11, ZP, GRC........2
11 19354 Nut, Auto Style, 1/2”-13, GRC.............3
12 19537 Grommet, MOL 10 Open Back ...........5
13 22165 Grease Zerk, 1/4”-28, Straight ............2
14 29703 Plate, MNT, Hood, Rear, Pivot, V........1
15 30413 Shock HD Hood ..................................2
16 33605 2 1/2” RND, LED, Light, Marker ..........5
17 34407 Spacer, 1.5 OD X 0.53 ID X 3/4” .........1
18 34497 Hood PROP, Auto Latch, MY14..........1
19 34525 WDMT, Auto Latch, Hood Pivot ..........1
20 19353 Nut, Lock, Top, 3/8”-16, ZP, GRC .......8

HOOD MODEL YEAR 2015

1a
1b

Click number attached to the part 
or the part numbers on the next 
pages to link to other parts, some 
parts may have no link

http://www.mixerandplantparts.com/Terex-Advance-30413-Hood-Shock-Lug-Pre-2003-Shor-p/11345.htm
http://www.mixerandplantparts.com/Terex-Advance-30413-Hood-Shock-Lug-Pre-2003-Shor-p/11345.htm
http://www.mixerandplantparts.com/Terex-Advance-30413-Hood-Shock-Lug-Post-2003-Lon-p/23579.htm
http://www.mixerandplantparts.com/Terex-Advance-30413-Hood-Shock-Lug-Post-2003-Lon-p/23579.htm
http://www.mixerandplantparts.com/Terex-Advance-Spacer-Shock-Hood-p/11350.htm
http://www.mixerandplantparts.com/Terex-Advance-Spacer-Shock-Hood-p/11350.htm
http://www.mixerandplantparts.com/Terex-Advance-Washer-Structural-5-8-ASTM-A325-PF-p/19086.htm
http://www.mixerandplantparts.com/Terex-Advance-Washer-Structural-5-8-ASTM-A325-PF-p/19086.htm
http://www.mixerandplantparts.com/Terex-Advance-Washer-Structural-5-8-ASTM-A325-PF-p/19086.htm
http://www.mixerandplantparts.com/Terex-Advance-Washer-Structural-5-8-ASTM-A325-PF-p/19086.htm
http://www.mixerandplantparts.com/Terex-Advance-Washer-Structural-5-8-ASTM-A325-PF-p/19086.htm
http://www.mixerandplantparts.com/Terex-Advance-Washer-Structural-5-8-ASTM-A325-PF-p/19086.htm
http://www.mixerandplantparts.com/Terex-Advance-Washer-Structural-5-8-ASTM-A325-PF-p/19086.htm
http://www.mixerandplantparts.com/Terex-Advance-Bolt-HHCS-3-8-16-X-3-Pf-Gr8-p/19148.htm
http://www.mixerandplantparts.com/Terex-Advance-Bolt-HHCS-3-8-16-X-3-Pf-Gr8-p/19148.htm
http://www.mixerandplantparts.com/Bolt-HHCS-1-2-13-X-3-Gr8-p/19154.htm
http://www.mixerandplantparts.com/Bolt-HHCS-1-2-13-X-3-Gr8-p/19154.htm
http://www.mixerandplantparts.com/Bolt-HHCS-1-2-13-X-3-Gr8-p/19154.htm
http://www.mixerandplantparts.com/Bolt-HHCS-5-8-11-X-5-1-2-Pf-Gr8-p/19209.htm
http://www.mixerandplantparts.com/Bolt-HHCS-5-8-11-X-5-1-2-Pf-Gr8-p/19209.htm
http://www.mixerandplantparts.com/Bolt-HHCS-5-8-11-X-5-1-2-Pf-Gr8-p/19209.htm
http://www.mixerandplantparts.com/Washer-Flat-3-8-Sae-Hhs-Pf-p/19272.htm
http://www.mixerandplantparts.com/Washer-Flat-3-8-Sae-Hhs-Pf-p/19272.htm
http://www.mixerandplantparts.com/Washer-Flat-3-8-Sae-Hhs-Pf-p/19272.htm
http://www.mixerandplantparts.com/1-2-Inch-Zinc-Plated-Flat-Washer-For-Transfer-Case-p/19331.htm
http://www.mixerandplantparts.com/1-2-Inch-Zinc-Plated-Flat-Washer-For-Transfer-Case-p/19331.htm
http://www.mixerandplantparts.com/1-2-Inch-Zinc-Plated-Flat-Washer-For-Transfer-Case-p/19331.htm
http://www.mixerandplantparts.com/1-2-Inch-Zinc-Plated-Flat-Washer-For-Transfer-Case-p/19331.htm
http://www.mixerandplantparts.com/1-2-Inch-Zinc-Plated-Flat-Washer-For-Transfer-Case-p/19331.htm
http://www.mixerandplantparts.com/5-8-18-Locknut-p/19351.htm
http://www.mixerandplantparts.com/5-8-18-Locknut-p/19351.htm
http://www.mixerandplantparts.com/5-8-18-Locknut-p/19351.htm
http://www.mixerandplantparts.com/Nut-Autostyle-1-2-13-Grc-p/19354.htm
http://www.mixerandplantparts.com/Nut-Autostyle-1-2-13-Grc-p/19354.htm
http://www.mixerandplantparts.com/Nut-Autostyle-1-2-13-Grc-p/19354.htm
http://www.mixerandplantparts.com/Terex-Advance-Grommet-Light-Mol-10-Open-Back-p/19537.htm
http://www.mixerandplantparts.com/Terex-Advance-Grommet-Light-Mol-10-Open-Back-p/19537.htm
http://www.mixerandplantparts.com/Terex-Advance-Grease-Zerk-1-4-28-Straight-p/22165.htm
http://www.mixerandplantparts.com/Terex-Advance-Grease-Zerk-1-4-28-Straight-p/22165.htm
http://www.mixerandplantparts.com/Terex-Plate-Hood-Mount-Rear-Pivot-Vee-p/29703.htm
http://www.mixerandplantparts.com/Terex-Plate-Hood-Mount-Rear-Pivot-Vee-p/29703.htm
http://www.mixerandplantparts.com/Terex-Advance-Heavy-Duty-Hood-Shock-p/30413.htm
http://www.mixerandplantparts.com/Terex-Advance-Heavy-Duty-Hood-Shock-p/30413.htm
http://www.mixerandplantparts.com/Nut-Lock-Top-3-8-16-Zp-Grc-p/19353.htm
http://www.mixerandplantparts.com/Nut-Lock-Top-3-8-16-Zp-Grc-p/19353.htm
Chris
Highlight



 

GROUP

WHEN ORDERING PARTS, SPECIFY MODEL NUMBER, SERIAL NUMBER AND DESCRIPTION OF PARTS REQUIRED

PAGE:

MODEL:

DATE:

FD

4.2

 4
Released 01-2016

HOOD MODEL YEAR 2015

REF PART NO. DESCRIPTION QTY

21 11360 Cable, Safety, Hood .......................... 1
22 13094 Latch, FLEX Draw .............................. 2
23 17590 Clamp, Exhaust, 2 1/2 IN U-Bolt ....... 1
24 19061 Bolt, HHCS, 1/4”-20 X 3/4”, SS .......... 32
25 19109 Bolt, HHCS, 3/8”-16 X 1-1/2”, 

PF, GR8 ............................................. 6
26 19352 Nut, Lock, Top, 1/4”-20, ZP, GRC....... 4
27 24993 Nut, Lock, Flange, 1/4”-20, GR8 ........ 32
28 27017 Nut, Flange, 3/8” ................................ 2
29 30233 Light, License Plate LED.................... 1
30 32002 Pad, Hood Rest, 2010........................ 2
31 32009 Nut, NY Lock, 10-32, ZP .................... 8

REF PART NO. DESCRIPTION QTY

32 32011 SHCS, 10-32 X 1”, ZP.........................8
33 32061 Bolt, SHCS, 1/4-20 X 1.75".................4
34 32146 Bracket, Hood, Landing MY10............2
35 33606 4" RND, LED, Light, Back-up..............2
36 34404 Hood Grill, CNG, MY13.......................1
37 34405 Decal, Terex Crown, Red....................1
38 34773 Hood, STD, MY14...............................1
39 40661 4" RND, LED, Stop/ Turn/ Tail, Light ...4
40 40663 4" Rubber Grommet............................6
41 32668 Plate, Hood Rest, SS, MY11...............1
42 32669 Plate, Hood Rest, CS, MY11...............1
43 19045 Washer Flat 3/8” GR8 YZ ...................8

http://www.mixerandplantparts.com/Terex-Advance-Safety-Cable-For-Hood-p/11360.htm
http://www.mixerandplantparts.com/Terex-Advance-Safety-Cable-For-Hood-p/11360.htm
http://www.mixerandplantparts.com/Terex-Advance-13094-Flex-Draw-Hood-and-Battery-Box-p/13094.htm
http://www.mixerandplantparts.com/Terex-Advance-13094-Flex-Draw-Hood-and-Battery-Box-p/13094.htm
http://www.mixerandplantparts.com/Terex-Advance-13094-Flex-Draw-Hood-and-Battery-Box-p/13094.htm
http://www.mixerandplantparts.com/Nut-Lock-Top-3-8-16-Zp-Grc-p/19353.htm
http://www.mixerandplantparts.com/Nut-Lock-Top-3-8-16-Zp-Grc-p/19353.htm
http://www.mixerandplantparts.com/Nut-Lock-Top-3-8-16-Zp-Grc-p/19353.htm
http://www.mixerandplantparts.com/Terex-Advance-Grommet-Light-Mol-10-Open-Back-p/19537.htm
http://www.mixerandplantparts.com/Washer-Flat-3-8-Sae-Hhs-Pf-p/19272.htm
http://www.mixerandplantparts.com/Washer-Flat-3-8-Sae-Hhs-Pf-p/19272.htm
http://www.mixerandplantparts.com/Terex-17590-Exhaust-2-5in-U-Bolt-Guillotine-Clamp-p/17590.htm
http://www.mixerandplantparts.com/Terex-17590-Exhaust-2-5in-U-Bolt-Guillotine-Clamp-p/17590.htm
http://www.mixerandplantparts.com/Terex-Advance-Bolt-HHCS-1-4-20-X-3-4-Ss-p/19061.htm
http://www.mixerandplantparts.com/Terex-Advance-Bolt-HHCS-1-4-20-X-3-4-Ss-p/19061.htm
http://www.mixerandplantparts.com/Terex-Advance-Bolt-HHCS-3-8-16-X-1-1-2-Pf-Gr8-p/19109.htm
http://www.mixerandplantparts.com/Terex-Advance-Bolt-HHCS-3-8-16-X-1-1-2-Pf-Gr8-p/19109.htm
http://www.mixerandplantparts.com/Terex-Advance-Bolt-HHCS-3-8-16-X-1-1-2-Pf-Gr8-p/19109.htm
http://www.mixerandplantparts.com/Terex-Advance-Bolt-HHCS-3-8-16-X-1-1-2-Pf-Gr8-p/19109.htm
http://www.mixerandplantparts.com/Terex-Advance-1-4-20-Zinc-Plated-Lock-Nut-p/19352.htm
http://www.mixerandplantparts.com/Terex-Advance-1-4-20-Zinc-Plated-Lock-Nut-p/19352.htm
http://www.mixerandplantparts.com/Terex-Advance-1-4-20-Zinc-Plated-Lock-Nut-p/19352.htm
http://www.mixerandplantparts.com/Terex-30233-LED-License-Plate-Light-p/30233.htm
http://www.mixerandplantparts.com/Terex-30233-LED-License-Plate-Light-p/30233.htm
http://www.mixerandplantparts.com/Terex-30233-LED-License-Plate-Light-p/30233.htm
http://www.mixerandplantparts.com/Terex-32002-Hood-Rest-Pad-for-2010-Plus-p/32002.htm
http://www.mixerandplantparts.com/Terex-32002-Hood-Rest-Pad-for-2010-Plus-p/32002.htm
http://www.mixerandplantparts.com/Terex-32002-Hood-Rest-Pad-for-2010-Plus-p/32002.htm
http://www.mixerandplantparts.com/Nut-Nylock-10-32-Zp-p/32009.htm
http://www.mixerandplantparts.com/Nut-Nylock-10-32-Zp-p/32009.htm
http://www.mixerandplantparts.com/Nut-Nylock-10-32-Zp-p/32009.htm
http://www.mixerandplantparts.com/Shcs-10-32X1-0-Zp-p/32011.htm
http://www.mixerandplantparts.com/Shcs-10-32X1-0-Zp-p/32011.htm
http://www.mixerandplantparts.com/Shcs-10-32X1-0-Zp-p/32011.htm
http://www.mixerandplantparts.com/Shcs-10-32X1-0-Zp-p/32011.htm
http://www.mixerandplantparts.com/Shcs-10-32X1-0-Zp-p/32011.htm
http://www.mixerandplantparts.com/Shcs-1-4-20-X-1-75-p/32061.htm
http://www.mixerandplantparts.com/Shcs-1-4-20-X-1-75-p/32061.htm
http://www.mixerandplantparts.com/Shcs-1-4-20-X-1-75-p/32061.htm
http://www.mixerandplantparts.com/Nut-Nylock-10-32-Zp-p/32009.htm
http://www.mixerandplantparts.com/Terex-40661-Red-Led-Light-Grommet-Mount-p/40661.htm
http://www.mixerandplantparts.com/Terex-40661-Red-Led-Light-Grommet-Mount-p/40661.htm
http://www.mixerandplantparts.com/Terex-40661-Red-Led-Light-Grommet-Mount-p/40661.htm
http://www.mixerandplantparts.com/Terex-40661-Red-Led-Light-Grommet-Mount-p/40661.htm
http://www.mixerandplantparts.com/Terex-40661-Red-Led-Light-Grommet-Mount-p/40661.htm
http://www.mixerandplantparts.com/4-Rubber-Grommet-p/40663.htm
http://www.mixerandplantparts.com/4-Rubber-Grommet-p/40663.htm
http://www.mixerandplantparts.com/4-Rubber-Grommet-p/40663.htm
http://www.mixerandplantparts.com/Washer-Flat-3-8-GR2-p/19045.htm
http://www.mixerandplantparts.com/Washer-Flat-3-8-GR2-p/19045.htm
http://www.mixerandplantparts.com/Washer-Flat-3-8-GR2-p/19045.htm
http://www.mixerandplantparts.com/Washer-Flat-3-8-GR2-p/19045.htm



